To i PNe- 21et
The Assistant Engineer(QC)

Quality Control Lab., DUSIB " RECEIVED 7 7 DEC 7
 Vikas Kautir, ITO, New Delhi | i
Par: :
D1spatch No Bﬁ--ﬂla U/J)LJ&Z 97{ Dl St Date: 27/()///,2
Sub: Testing of CC cubes of mix _.----."fl_’l_ﬁ____ for 7/28 days Compressive Strength.
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1. Name of work:-
SH: w Agstom L Providing zﬁ@ﬁﬂ- _-£ L z,bqb&»wni— Aen. - st
;3@ pohons tn I3 Mmf Foad ne 22 gty e voad (1D 00000656 9)
2. Details from where sample is collected - Joes S0
3. Name of Circle/Division -—-- d""& —’(1 / Cf]
4. Name of Junior Engineer
5. Name of Assistant Engineer
6. Name of Executive Engineer
7. Name of Contractor/Agency
8. Name of Officer collecting sample e S SN My
9. Date ofcollectipni:. =~ = =0 sese—ceeetnld e -
10. Date of testing: 3="1012.:11 =
11. Required strength: S R
12. No. of specimen sent for testing: e _ DS s
13. Size of specimen: —-- | oy x [ ndm X ]S '

14. Mark of specimen: o acmes o Dl

Specimen relating to work mentioned above is/are sent for testing. It is certified that the s ple/

samples marked------------- has/have been taken in my presence which represent---------
of works/supply made at site/store. %“)mm
. . // =
Signature of JE Signature of Contractor gnature of Officer
In charge of work taking sample (EE7AE)
Part I1 TEST REPORT
No. SE(QC)/AE(Lab.)/2017-18 /D- 2519 Date: 24 12117
Test No.= (6] Date: 21]12417

Date of Receipt:  am1.y3.44
Date of testing: 371311~

Concrete Mix: Mm-g Days test: 2-&=lovA
S.No | Wt. of specimen | Area in Comnpressive Strength Average Strength | Remarks
in gms sq.cm. | Load Comp. strength (Kg./sq.cm)

(Tonnes) (Kg./sq.cm)

= 83989 < | YT 182022

2. gugr—a | ;Mm% 2.3 17558 VA

3. gyez+ |9 |t 9t 1 .

Tested in my presence = i

Only testing has been conducted in this laboratory. The sample/samples has/have-been collected and
/{[‘DL xg;g?((_haﬂnded over by the field staff of the concerned division. g./ﬁf/\ﬂ
Assistant Engineer ((JC-Lab) W

DUSIB, Vikas Kutit,ITO
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